
Nam Dinh – Planning for Improved Faecal Sludge Management and
Treatment 1

Florian Klingel, Agnes Montangero and Martin Strauss
EAWAG/SANDEC, P.O. Box 611, CH-8600 Duebendorf, Switzerland
FlorianKlingel@web.de agnes.montangero@eawag.ch strauss@eawag.ch

Abstract
The authors describe the objectives, approach and results of a planning study undertaken in Nam Dinh to improve faecal sludge
management. Sludges collected from on-site sanitation systems are still discharged untreated into drains and watercourses or used
untreated in agriculture and aquaculture. Health hazards and clogging of drains are the major consequences. Septic tanks are the
predominant form of sanitary installation, today already and even more so in future. The Study proposes two strategic options to
[...]
sanitation infrastructure, excreta collection, future treatment needs and characteristics of sludges delivered
to the future treatment plant, rather short planning horizons have been chosen. The first one (2002/2003) is
to cater for needs, which are reasonably well predictable. The second one (2004/2006) will cover needs,
the prediction of which is more insecure. Also, experiences to be gained with a treatment plant of limited
size may then be utilised in an expanded treatment system design to be prepared for the second stage
handling of FS.

It was proposed that the first-stage treatment capacity should cater for 1,000 septic tank emptyings per
year, equivalent to 2,500 m3 of septage. Emptying capacity and actual operations may increase to 2,000 –
7,000 septic tank emptyings per year by 2004-06, depending mainly on awareness build-up by owners and
equipment and management capacities of public and private emptying services.

Use in Agriculture vs. Disposal
Disposal on the landfill is operationally simple, as the landfill is adjacent. The dewatered sludge can be
landfilled directly after removal from the treatment plant. The landfill space required is minor in comparison
to the space required for solid waste disposal. Problems might arise eventually with the mechanical
stability of landfill, because the sludge layers reduces the shear stress within the landfill. Reuse in
agriculture requires efforts for marketing and commercialization, but bears the advantages of generating
revenues. The net revenues from selling biosolids can contribute to partially cover O+M cost. Nam Dinh's
agriculture, which is in great need for organic fertilizer to maintain or restore the soil’s humus layer, could
be supplied with a high quality product. The traditional reuse of human waste is going to be cut off because
bucket latrines are replaced by septic tanks. The use of treated septage would thus restore this reuse
practice in a hygienically safer way. From a sustainability point of view, reuse of organic waste should
almost always be the preferred solution. Septage is a type of organic waste, which can be relatively easily
treated to hygienically safe reuse, as, unlike WWTP sludge and solid waste, it is rarely contaminated with
toxic chemical compounds.

Appropriateness of Managerial and Technical Options

The use of technologies and management concepts adapted to local conditions is extremely important for
the successful implementation of proposed measures. Any expensive high-tech solution or organizational
concepts directly transferred from different contexts implicate very high risk of failure. The proposed
measures must be acceptable for Nam Dinh authorities and population and they must be compatible with



Vietnamese reality. The municipality of Nam Dinh must be able, financially, technically and with its human
resources, to operate the proposed system and as well to extend it to satisfy future demands.

Characteristics of the FS delivered to a future treatment plant

Representative sampling of faecal sludges, which will typically be delivered to the treatment plant under
consideration, was not possible during the four-month planning Study period. Septage will be the
predominant type of sludge to be treated, as bucket sludge quantities will rapidly decrease due to the
replacing of bucket latrines by septic tanks. It was considered expedient to use, as a first approximation,
raw septage data collected at AIT (Bangkok) over a four-year period (1997-2001) in the course of a joint
AIT/EAWAG septage treatment project. Table 1 shows the concentrations of the main constituents as
found in Bangkok septage. These figures were used to carry out the preliminary design of the three
proposed treatment options. The figures are means from 150 samples.

Table 1 Characteristics of septage based on 150 samples of vacuum truck contents collected in
Bangkok from 1997-2001 (Koottatep et al. 2001)

Constituent Concentration
Range Mean

TS [mg/L] 2,000 – 67,000 19,000
TVS [mg/L] 900 – 52,500 13,500
SS [mg/L] 1,000 – 44,000 15,000
BOD [mg/L] 600 – 5,500 2,800
TCOD [mg/L] 1,200 – 76,000 17,000
TKN [mg/L] 300 –5,000 1,000
NH4 [mg/L] 120 – 1,200 350

Pre-Selecting Options for FS Treatment

Fig. 1 shows schematically the array of theoretical options of FS treatment, from which options considered
feasible for Nam Dinh were selected and elaborated to allow in-depth evaluation.

Fig. 1 Theoretical Options for Treating Faecal Sludges
In Table 2 below, the options considered unfeasible are listed and reasons for their exclusion indicated in
an abbreviated manner.
Table 2 FS treatment options considered unfeasible for Nam Dinh and reasons

for their exclusion

Option Reasons for being considered unfeasible for Nam Dinh

• Landfilling of raw septage - Increased leaching of contaminants from the solid waste
- Physical instability of landfill
- Soon to be prohibited (solid waste standard TCVN 6696)

• Co-treatment with sewage or
sewage treatment plant sludge

- No sewerage, hence, no sewage treatment in Nam Dinh at present or in the near future
- Sewage sludge chemically more contaminated than FS

• Anaerobic digestors - Large proportions of easily decomposable organic constituents in septage have already
been digested during storage in the septic tanks

- Communal plants require some technical sophistication and gas must be “marketed”
• Co-composting of raw septage

with solid waste
- Septage may be co-treated only at small proportions due its wetness

  Co-composting with organic solid waste

  Planted drying bed

  Unplanted drying bed

  Settling/thickening tank

  Settling pond

  Anaerobic digestion

  Co-treatment with sewage sludge

  Co-treatment with wastewater

  Co-composting with organic solid waste

  Unplanted drying bed

  Natural drying

  Co-treatment with wastewater

  Constructed wetlands

FS

Solids fraction

Liquid fraction

Treatment of the solids fraction

Treatment of the liquid fraction

Agriculture

Surface waters

  Waste stabilization ponds

  Biofilm



Three options considered feasible

The following options (core treatment processes) are considered potentially feasible under the socio-
economic, technical and institutional conditions prevailing in Nam Dinh (which may be typical of other cities
in Vietnam):

•  Constructed wetlands
•  Sludge drying beds, and
•  Settling/thickening followed by pond treatment

Table 3 contains a description of the core treatment units contained in each of the options in a summarised
form. Fig’s. 2a – 2c show the functional sketches of these options. Also shown is the polishing treatment
required for biosolids and liquids. With all three options, biosolids safe for use in agriculture can be
produced, yet with different investment and operating cost and varying land requirements.

Table 3 Process description, design basis, and modes of construction and operation for the pre-
selected treatment options

Constructed wetlands Sludge drying beds Settling/thickening followed by
anaerobic pond treatment

Process description
•  Dewatering through

percolation and
evapotranspiration

•  Mineralization and
hygienisation of solids
through prolonged storage

•  Filtration and bio-chemical
stabilisation of the liquid
during percolation

•  Percolate polishing in a
separate stabilisation pond or
in the landfill leachate pond

Process description
•  Dewatering through

percolation and evaporation
•  Filtration and bio-chemical

stabilisation of the liquid during
percolation

•  Post-treatment (storage or
composting) of solids for
hygienisation

•  Percolate polishing in a
separate stabilisation pond or
in the landfill leachate pond

Process description
•  Primary settling in tanks
•  Secondary settling and anaerobic

treatment in a pond
•  Liquid polishing in a separate

stabilisation pond or in the landfill
leachate pond

•  Post-treatment (storage or composting)
of solids for hygienisation

Design basis
Loading rate: 250 kg TS / m2 ⋅

year
Structure
•  2 CW units @ 100 m2, 50 cm

gravel and sand filter,
drainage system, planted
with marsh plants

•  Tank for septage receiving,
pump for CW unit loading

•  Open vault for percolate
collection, pump for percolate
evacuation

Mode of operation
•  Each unit: continuos loading

for 4 years, then sludge
removal

�Sludge removal once every 2
years

Design basis
Loading rate: 200 kg TS /m2 ⋅ year
Structure
•  5 DB units @ 50 m2, 50 cm

gravel and sand filter, drainage
system

•  Tank for septage receiving,
pump for DB unit loading

•  Open vault for percolate
collection, pump for p.
evacuation

Mode of operation
•  Each unit: loading for 3-5 days,

drying for 10-15 days, sludge
removal

�Sludge removal every 3-5 days

Design basis
Settling tanks
•  Loading period: 28 days
•  Solids accumulation: 0.1 m3/m3 of

septage
•  Max. depth of accum’d. solids: 0.5 m
Settling ponds
•  Solids accumulation: 0.025 m3/m3 of

septage
•  Max. depth of accum’d. solids: 0.5 m
Structure
•  2 settling tanks @ 40 m2, 1.5m effect.

depth, reinforced concrete structure,
baffled at inlet and outlet

•  1 settling pond, 120 m2 x 1.0 m
Mode of operation
•  Each tank: 4 weeks loading, liquid

evacuation, 4 weeks drying, sludge
mixing with rice husk and removal

•  Pond: Sludge removal once per year



Fig. 2 a-c Functional Sketches of the Pre-Selected Treatment Options:   a. Constructed wetlands;
b. Sludge drying beds; c. settling/thickening and sedimentation / anaerobic pond

Table 4 shows the expected quantities and characteristics of biosolids as produced in the three selected
options.

Fig. 2a

Fig. 2b

Fig. 2c



Table 4 Quantities and characteristics of biosolids produced in the three selected
options

Constructed
wetlands Drying beds Settling tanks

and pond

Dewatered sludge
(biosolids) produced

from 2,500 t of septage

75 t 110 t 300 - 450 t*

Biosolids mass as
percent of raw septage

mass delivered

3 % 4.5 % 12 - 18 %

Water content 70 % 60 % 85 %

Expected content of
viable pathogens

(notably worm eggs)

Very low Considerable
(very low after
post-treatment)

Considerable
(very low after
post-treatment)

* This includes rice husks added to the settling tank/pond biosolids.

What treatment option to select ?

Criteria for Evaluation of Treatment Options

A detailed comparison and evaluation of various treatment options constituted the core component of the
Study. Table 5 lists the criteria, which were formulated to make comparative judgements of the three
options, considered feasible for the City of Nam Dinh.

Table 5      Criteria for selecting FS treatment options for Nam Dinh

Performance criteria Process Simplicity and
Reliability Criteria

Cost-related criteria

•  Consistency and
biochemical stability of
biosolids

•  Hygienic quality of solids

•  Quality of liquid effluent

•  O+M requirements

•  Skills required for operation
and supervision

•  Risk of failure related to
installations or to managerial
or procedural measures:

•  Land requirement.

•  Investment costs

•  Operation and
maintenance cost

The stakeholders judging on the preferred treatment option will do the weighting of criteria. The Consultant,
in his report, evaluated each of the three options against the above criteria. This, in combination with
criteria weighting will allow planners and decision-makers to arrive at an informed choice.

Investment cost for any of the three options amount to $ 16,000-17,000. Estimated yearly O+M cost vary
from $ 1,400 to $ 2,000 and $ 4,900 for the wetlands, sludge drying beds and settling tank/pond based
systems, respectively. Net land requirements for the wetlands plant amount to 200 m2; for the drying beds
plant: 250 m2 (drying beds) + 40 m2 (for extended storage of dewatered/ semi-dried biosolids), and for the
settling tank/pond system: 160 m2 (tank and pond) + 85 m2 (for extended storage of biosolids).

The wastewater standard applicable for effluents from (wastewater) treatment facilities is the Industrial
Wastewater Discharge Standard (TCVN 5945-95). The standard specifies allowable concentrations for
discharge into water bodies of class A (water used for drinking water), class B (water used for recreation or
agriculture), or class C (permit needed). Class B standards for BOD, COD, SS and coliforms are 50, 100,
and 100 mg/L and 10,000 MPN/100 mL, respectively. Disposal of sludge on landfills is not allowed. For
biosolids, the Consultant proposes to use the quality guideline of 3 – 8 nematode eggs / g TS (Xanthoulis
and Strauss 1991). The value is based on the WHO guideline for wastewater used in irrigating vegetable
which may be eaten uncooked (WHO 1989) and on a manuring rate of 2-3 t TS / ha ⋅ year.



Conclusions and Recommendations
Strategic options to enhance FS collection

In the “old days”, when family and public bucket latrines were the prevailing excreta disposal option, FS
collection was effectively managed by farmers and micro entrepreneurs, fetching the FS from people’s
homes and from public toilets. Faecal sludge was and continues to be in high demand for agriculture and
aquaculture, currently fetching prices from up to 500-1,000 VND (US $ 0.03-0.07) per kilogram. In contrast,
septage tanks are emptied when users choose to call upon the emptying service or are forced to do so if
their in-house drainage system becomes blocked due to excessive solids build-up within the septic tank.
As a consequence, septic tank emptying is a very irregular event, resulting in excessive solids carry-over
into the surface drains, leading, in turn, to increased pollution and health risks, to the blockage of surface
drains and increased inundation. Also, the rate at which faecal matter is recycled to fields and fishponds is
only a fraction of what it was but a few years ago. Farmers deplore the decreased availability of organic
fertilizer.

In the Study, two options have been suggested on how the rate of septic tank emptying and, hence, of
septage being treated and recycled to agriculture, may be increased. The first builds on the short-term
solution, i.e. improving the PUEs’ technical and managerial capacities to satisfy demand for septic tank
emptying at all times. The point-in-time when a septic tank should be emptied is left exclusively to the
house owner. Intensive promotion for increased frequency of septic tank emptying should be started
immediately (and may have to be maintained over several years), equally so the subsidizing of collection
fees. Close collaboration between or even the merging of UCMC and URENCO will be very important.
Policies and rules regulating the role of private entrepreneurs in septage collection might be formulated
and implemented.

The alternate model for septage management would rely on introducing regular emptying. This would call
for intensive political discussions with the participation of citizens’ representative bodies prior to introducing
such a system. The responsibility for emptying would thus rest in the hands of the municipal authority
which sets the frequency, implements an adequate fee structure and regulates private entrepreneurs’
participation. Fees would become part of the house owners’ monthly services bill such as for water supply.
This strategic model would obviously depart from the current system whereby it is left to the house owner
to decide about the time of emptying. Such voluntarity has, of course, great advantages, may, however not
be adequate to minimize environmental pollution, drain clogging and health hazards caused by inadequate
management of the on-site sanitation system prevailing in Nam Dinh (and in many other cities of Vietnam).

Treatment and Reuse

Appropriate options for the treatment of faecal sludges in Nam Dinh were identified, designed and critically
evaluated. They allow for the production of hygienically safe biosolids, which may be purchased by farmers
for use as a soil conditioner and partial fertilizer. Once treatment is in place, indiscriminate disposal of
untreated faecal sludge is to be prohibited.

References

Klingel, F., Colenco-Vietnam (2001). Nam Dinh Urban Development Project: Septage Management Study.